EFFICIENCY

MATERIAL: BLEND

SLOZENIi: 53%PES 30%PP 17%CO

SIRE: 140 +/-4cm | GRAMAZ: 680 gr/bm+/- 5% OSNOVA UTEK
POSUV NITIi VE SVU (mm)

EN ISO 13936/2:2004; Load Method(180 N) 1,7 2
Seam Slippage (mm)

ODOLNOST PROTI ODERU

EN ISO 12947-2:1998 60.000
ODOLNOST PROTI ODERU (zména vzhledu: 3000 cykla)
EN ISO 12947/4:1998 and EN 14465:2003 (Annex A) 4-5

Colour Degradation on grey scale (From de 1 worst to 5 best)

ODOLNOST PROTI ZMOLKOVANI

EN ISO 12945/2:2000; Modified Martindale Method (2000 and 7000 cycles) 4-5
Pilling index (From 1 worst to 5 best)
HODNOCENI ZAPALNOSTI ANO

EN 1021-1:2006 (cigarette test)

EN 1021-2:2006 (match test) -—-

STALOBAREVNOST
EN ISO 105-B02:1998 y EN ISO 105 B02/A01:2002 5-6
Colour degradation on blue sale (From 1 worst to 8 best)

STALOBAREVNOST PRI TRENI ZA SUCHA
EN ISO 105-X12:2002

Degradation and loss of colour on grey scale
(From 1 worst to 5 best) ZA MOKRA

STALOBAREVNOST NA DOMACI A KOMERCNI PRANI (30°)
EN ISO 105-C06:1997 ---
Colour degradation on grey scale (From 1 worst to 5 best)

ROZMEROVA STALOST PRI DOMACIM A KOMERCNIM PRANI (30°)

-2% -2%
EN ISO 3759:2008 — EN ISO 6330:2000 — EN ISO 5077:2008

ZNECISTENI A CISTENI *
FORD FLTM BN 112-08:2005 (From 1 worst to 5 best)

XA <O

POZNAMKA:
* Cerveny a Cerny fix (ne permanentni) 4-5 Pastelky 4-5 Tuk 4 Dzus 5
Cervené a modré pero 4 Voskovky 4 Ke¢up 4-5 Kéva 4-5

UPOZORNENI: PRI MANIPULACI CI PRANi POTAHU KTERY JE OPATREN SUCHYM ZIPEM JE NUTNE NA SUCHY ZIP
PRIPEVNIT KOUSEK LATKY ABY NEDOSLO K POSKOZEN| MATERIALU.

Test results in bold are certified by an oficial laboratory. Results underlined are obtained by Crevin’s internal laboratory anb must therefore be seen as indicative.




